ssamonias. FCC RADIO TEST REPORT

Report No. : FR430824G

Appendix C. Radiated Spurious Emission

Temperature : 23.5~26.5°C
Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 42.8~67.2%
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5923.24 51.65 -36.55 88.2 38.29 35.05 13.17 | 34.86 | 200 350 P H
5924.52 44.63 -23.57 68.2 31.27 35.05 13.17 | 34.86 | 200 350 A H
* 5955 112.96 - - 99.62 35.02 13.19 | 34.87 | 200 350 P H
* 5955 105.42 - - 92.08 35.02 13.19 | 34.87 | 200 350 A H
H
802.11a
H
CHO1
5924.52 54.84 -33.36 88.2 41.48 35.05 13.17 | 34.86 | 122 22 P \%
5955MHz
5925 48.2 -20 68.2 34.84 35.05 13.17 | 34.86 | 122 22 A \%
* 5955 117.34 - - 104 35.02 13.19 | 34.87 122 22 P \Y
* 5955 109.22 - - 95.88 35.02 13.19 | 34.87 122 22 A \%
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Clof C41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

7940 47.96 -40.24 88.2 53.27 35.88 16.46 | 57.65 100 24 P H
7940 4438 |-23.82 68.2 49.69 35.88 16.46 | 57.65 | 100 24 A | H
11910 53.65 -20.35 74 52.07 38.64 19.2 56.26 100 21 P H
11910 43.87 -10.13 54 42.29 38.64 19.2 56.26 100 21 A H
17865 65.09 -8.91 74 55.63 41.26 2341 | 55.21 173 68 P H
17865 50.18 -3.82 54 40.72 41.26 23.41 | 55.21 173 68 A H
23820 39.36 | -34.64 74 51.61 38.56 7.37 58.18 | 150 47 P | H
23820 37.65 |-16.35 54 49.9 38.56 7.37 58.18 | 150 47 A | H

H

H

H

802.11a
H
CHO1
7940 4435 |-43.85 88.2 49.66 35.88 16.46 | 57.65 | 183 | 360 P |V
5955MHz

7940 40.34 -27.86 68.2 45.65 35.88 16.46 | 57.65 183 360 A \%
11910 51.59 -22.41 74 50.01 38.64 19.2 56.26 | 377 0 P \
11910 41.45 -12.55 54 39.87 38.64 19.2 56.26 | 377 0 A \
17865 55.83 -18.17 74 46.37 41.26 23.41 | 55.21 100 22 P \%
17865 45.04 -8.96 54 35.58 41.26 23.41 | 55.21 100 22 A \
23820 38.92 -35.08 74 51.17 38.56 7.37 58.18 150 53 P \%
23820 37.05 |-16.95 54 49.3 38.56 7.37 58.18 | 150 53 AV

\%

\%

\%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
8260 46.17 -27.83 74 51.49 35.78 16.46 | 57.56 100 24 P H
8260 42.73 -11.27 54 48.05 35.78 16.46 | 57.56 100 24 A H
12390 50.9 -23.1 74 48.8 39 19.52 | 56.42 235 32 P H
12390 42.6 -11.4 54 40.5 39 19.52 | 56.42 235 32 A H
18585 50.47 -23.53 74 68 37.53 4.67 59.73 150 78 P H
18585 42.07 |-11.93 54 59.6 37.53 4.67 59.73 | 150 78 A | H
24780 49.05 |-39.15 88.2 59.3 39.06 8.27 57.58 | 150 46 P | H
24780 46.45 -21.75 68.2 56.7 39.06 8.27 57.58 150 46 A H
H
H
H
802.11a
H
CH 49
12390 46.84 -27.16 74 44.74 39 19.52 | 56.42 - - P \%
6195MHz
18585 4536 | -28.64 74 62.89 37.53 4.67 59.73 | 150 6 P |V
18585 37.81 | -16.19 54 55.34 37.53 4.67 59.73 | 150 6 AV
24780 42.08 |-46.12 88.2 52.33 39.06 8.27 57.58 | 150 60 P |V
24780 38.85 -29.35 68.2 49.1 39.06 8.27 57.58 150 60 A \%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C3of C41

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
8553.3 47.38 -40.82 88.2 52.24 35.9 16.86 | 57.62 100 24 P H
8553.3 43.54 -24.66 68.2 48.4 35.9 16.86 | 57.62 100 24 A H
12830 53.71 -34.49 88.2 51.83 39.34 19.81 | 57.27 | 280 17 P H
12830 43.54 -24.66 68.2 41.66 39.34 19.81 | 57.27 | 280 17 A H
19245 43.67 -30.33 74 60.67 37.87 5.03 59.9 150 74 P H
19245 36.5 -17.5 54 53.5 37.87 5.03 59.9 150 74 A H
25660 44.57 -43.63 88.2 53.6 39.08 9.19 57.3 150 44 P H
25660 41.97 -26.23 68.2 51 39.08 9.19 57.3 150 44 A H
H
H
H
802.11a
H
CH 93
12830 47.83 -40.37 88.2 45.95 39.34 19.81 | 57.27 - - P \%
6415MHz
19245 36.43 -37.57 74 53.43 37.87 5.03 59.9 150 58 \%
19245 30.8 -23.2 54 47.8 37.87 5.03 59.9 150 58 A \
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5866.58 52.76 |-35.44 88.2 39.44 35.03 13.12 | 34.83 | 200 | 350 P H
5923.14 45.38 -22.82 68.2 32.02 35.05 13.17 34.86 200 350 A H
* 5955 112.79 - - 99.45 35.02 13.19 | 34.87 | 200 | 350 P H
* 5955 104.51 - - 91.17 35.02 13.19 34.87 200 350 A H
802.11ax H
HE20 Full H
CHO1 5924.96 56.61 | -31.59 88.2 43.25 35.05 13.17 | 34.86 | 123 21 P |V
5955MHz 5924.96 48.43 | -19.77 68.2 35.07 | 3505 | 13.17 | 34.86 | 123 | 21 AV
* 5955 117.14 - - 103.8 35.02 13.19 34.87 123 21 P \%
* 5955 108.65 - - 95.31 35.02 13.19 | 34.87 | 123 21 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C5of C41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

7940 48.19 -40.01 88.2 535 35.88 16.46 57.65 100 24 P H

7940 4428 | -23.92 68.2 49.59 35.88 16.46 | 57.65 | 100 24 A | H

11910 55.32 -18.68 74 53.74 38.64 19.2 56.26 100 20 P H

11910 43.03 -10.97 54 41.45 38.64 19.2 56.26 100 20 A H

17865 61.9 -12.1 74 52.44 41.26 23.41 55.21 168 82 P H

17865 49.05 -4.95 54 39.59 41.26 23.41 55.21 168 82 A H

23820 38.77 |-35.23 74 51.02 38.56 7.37 58.18 | 150 47 P H

23820 36.9 -17.1 54 49.15 38.56 7.37 58.18 150 47 A H

H

H

802.11ax H
HE20 Full H
CHO1 7940 4449 |-43.71 88.2 49.8 35.88 16.46 | 57.65 | 183 | 360 P |V
5955MHz 7940 40.18 |-28.02| 68.2 4549 | 3588 | 1646 | 5765 | 183 | 360 | A | V
11910 51.01 -22.99 74 49.43 38.64 19.2 56.26 383 5 P \Y,

11910 40.25 |-13.75 54 38.67 38.64 19.2 56.26 | 383 5 AV

17865 55.67 -18.33 74 46.21 41.26 23.41 55.21 100 21 P \%

17865 44.07 -9.93 54 34.61 41.26 23.41 55.21 100 21 A \%

23820 39.52 -34.48 74 51.77 38.56 7.37 58.18 150 53 P \%

23820 36.65 |-17.35 54 48.9 38.56 7.37 58.18 | 150 53 AV

\%

\%

\%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
8260 47.09 -26.91 74 52.41 35.78 16.46 57.56 100 24 P H
8260 43.38 | -10.62 54 48.7 35.78 16.46 | 57.56 | 100 24 A | H
12390 51.18 -22.82 74 49.08 39 19.52 56.42 156 29 P H
12390 42.54 -11.46 54 40.44 39 19.52 56.42 156 29 A H
18585 52.26 -21.74 74 69.79 37.53 4.67 59.73 150 78 P H
18585 43.77 -10.23 54 61.3 37.53 4.67 59.73 150 78 A H
24780 47.82 -40.38 88.2 58.07 39.06 8.27 57.58 | 150 46 P H
24780 4555 | -22.65 68.2 55.8 39.06 8.27 57.58 | 150 46 A | H
H
H
802.11ax H
HE20 Full H
CH 49 8260 4493 | -29.07 74 50.25 35.78 16.46 | 57.56 | 183 | 360 P |V
6195MHz 8260 4128 | -12.72 54 46.6 3578 | 16.46 | 5756 | 183 | 360 | A | V
12390 47.84 -26.16 74 45.74 39 19.52 56.42 - - P \Y,
18585 47.23 -26.77 74 64.76 37.53 4.67 59.73 150 6 P \Y,
18585 38.37 -15.63 54 55.9 37.53 4.67 59.73 150 6 A \%
24780 42.45 -45.75 88.2 52.7 39.06 8.27 57.58 150 60 P \Y,
24780 38.95 -29.25 68.2 49.2 39.06 8.27 57.58 150 60 A \%
Vv
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
8553.3 47.6 -40.6 88.2 52.46 35.9 16.86 57.62 100 24 P H
8553.3 43.74 -24.46 68.2 48.6 35.9 16.86 | 57.62 | 100 24 A H
12830 52.47 -35.73 88.2 50.59 39.34 19.81 57.27 277 19 P H
12830 43.02 -25.18 68.2 41.14 39.34 19.81 57.27 277 19 A H
19245 47.67 -26.33 74 64.67 37.87 5.03 59.9 150 74 P H
19245 37.1 -16.9 54 54.1 37.87 5.03 59.9 150 74 A H
25660 44.27 -43.93 88.2 53.3 39.08 9.19 57.3 150 44 P H
25660 42.12 -26.08 68.2 51.15 39.08 9.19 57.3 150 44 A H
H
H
802.11ax H
HE20 Full H
CH 93 8553.3 46.27 -41.93 88.2 51.13 35.9 16.86 | 57.62 | 183 | 360 P \Y
6415MHz 8553.3 4224 |-2596| 68.2 47.1 35.9 16.86 | 57.62 | 183 | 360 | A | V
12830 47.91 -40.29 88.2 46.03 39.34 19.81 57.27 - - P Vv
19245 39.95 -34.05 74 56.95 37.87 5.03 59.9 150 56 P \
19245 31.1 -22.9 54 48.1 37.87 5.03 59.9 150 56 A \%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C8of C41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5919.78 82.29 -5.91 88.2 68.92 35.06 13.17 | 34.86 200 350 P H
5922.16 63.31 -4.89 68.2 49.94 35.06 13.17 34.86 200 350 A H
* 5955 113.83 - - 100.49 35.02 13.19 | 34.87 200 350 P H
802.11ax | * 5955 106.42 - - 93.08 | 35.02 | 13.19 | 3487 | 200 | 350 | A | H
HE20 H
Partial H
106/53 5924.96 82.9 -5.3 88.2 69.54 35.05 13.17 | 34.86 121 22 P \%
CHO1 5923.98 67.15 | -1.05 68.2 53.79 | 3505 | 13.17 | 34.86 | 121 | 22 AV
S955MHz | « 5955 118.14 - - 104.8 | 3502 | 13.19 | 3487 | 121 | 22 | P | V
* 5955 110.5 - - 97.16 35.02 13.19 34.87 121 22 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C9of C41
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Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5922.6 53.37 -34.83 88.2 40.01 35.05 13.17 | 34.86 | 187 | 350 P H
5921.96 47.28 -20.92 68.2 33.91 35.06 13.17 34.86 187 350 A H
* 5965 111.36 - - 97.98 35.06 13.2 34.88 | 187 | 350 P H
* 5965 102.6 - - 89.22 35.06 13.2 34.88 | 187 | 350 A | H
802.11ax H
HE40 Full H
CH 03 5918.12 57 -31.2 88.2 43.63 35.06 13.16 | 34.85 | 132 20 P |V
5965MHz 5925 50.51 | -17.69 68.2 37.15 | 3505 | 13.17 | 34.86 | 132 | 20 AV
* 5965 114.08 - - 100.7 35.06 13.2 34.88 132 20 P \%
* 5965 105.88 - - 925 35.06 13.2 34.88 | 132 20 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C10 of C41
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Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

7953.3 46.59 -41.61 88.2 51.86 35.89 16.48 57.64 100 24 P H

7953.3 43.03 | -25.17 68.2 48.3 35.89 16.48 | 57.64 | 100 24 A | H

11930 50.07 -23.93 74 48.36 38.72 19.21 56.22 100 0 P H

11930 41.52 -12.48 54 39.81 38.72 19.21 56.22 100 0 A H

17895 59.02 -14.98 74 49.39 41.38 23.43 55.18 155 89 P H

17895 48.28 -5.72 54 38.65 41.38 23.43 | 55.18 | 155 89 A | H

23860 40.47 -33.53 74 52.74 38.48 7.39 58.14 150 45 P H

23860 36.24 -17.76 54 48.51 38.48 7.39 58.14 150 45 A H

H

H

802.11ax H
HE40 Full H
CH 03 7953.3 4486 |-43.34 88.2 50.13 35.89 16.48 | 57.64 | 183 | 360 P |V
5965MHz 7953.3 41.13 |-27.07| 68.2 46.4 35.89 | 16.48 | 5764 | 183 | 360 | A | V
11930 46.85 -27.15 74 45.14 38.72 19.21 56.22 - - P Vv

17895 51.69 -22.31 74 42.06 41.38 23.43 55.18 100 0 P \Y,

17895 41.32 -12.68 54 31.69 41.38 23.43 55.18 100 0 A \%

23860 39.91 | -34.09 74 52.18 38.48 7.39 58.14 | 150 54 P |V

23860 36.18 -17.82 54 48.45 38.48 7.39 58.14 150 54 A \%

Vv

\%

\%

\%

\%
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Report No. : FR430824G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
8273.3 48.9 -25.1 74 54.21 35.75 16.5 57.56 100 24 P H
8273.3 46.49 -7.51 54 51.8 35.75 16.5 57.56 100 24 A H
12410 47.08 -26.92 74 44.96 39.02 19.54 56.44 - - P H
18615 48.36 -25.64 74 65.92 375 4.69 59.75 150 50 P H
18615 39.29 -14.71 54 56.85 375 4.69 59.75 150 50 A H
24820 48.24 -39.96 88.2 58.33 39.14 8.31 57.54 150 47 P H
24820 46.94 | -21.26 68.2 57.03 39.14 8.31 57.54 | 150 47 A | H
H
H
H
802.11ax H
HE40 Full H
CH 51 8273.3 4425 |-29.75 74 49.56 35.75 16.5 57.56 | 183 | 360 P |V
6205MHz 8273.3 4149 |-12.51 54 46.8 35.75 16,5 | 57.56 | 183 | 360 | A | V
12410 47.11 -26.89 74 44.99 39.02 19.54 56.44 - - P \Y,
18615 40.73 -33.27 74 58.29 37.5 4.69 59.75 150 4 P \Y,
18615 31.45 -22.55 54 49.01 375 4.69 59.75 150 4 A \%
24820 41.04 -47.16 88.2 51.13 39.14 8.31 57.54 150 60 P \Y,
24820 37.82 -30.38 68.2 47.91 39.14 8.31 57.54 150 60 A \%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C12 of C41
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
8540 48.49 -39.71 88.2 53.33 35.9 16.86 57.6 100 24 P H
8540 45.91 -22.29 68.2 50.75 35.9 16.86 57.6 100 24 A H
12810 47.91 -40.29 88.2 45.96 39.38 19.79 57.22 - - P H
19215 43.09 -30.91 74 60.29 37.69 5.01 59.9 150 57 P H
19215 35.18 -18.82 54 52.38 37.69 5.01 59.9 150 57 A H
25620 45.18 -43.02 88.2 54.23 39.1 9.15 57.3 150 48 P H
25620 43.29 -24.91 68.2 52.34 39.1 9.15 57.3 150 48 A H
H
H
H
802.11ax H
HE40 Full H
CH91 8540 46.3 -41.9 88.2 51.14 35.9 16.86 57.6 183 0 P \Y
6405MHz 8540 42,66 |-2554| 68.2 47.5 35.9 16.86 | 57.6 | 183 0 AV
12810 46.24 -41.96 88.2 44.29 39.38 19.79 57.22 - - P \Y,
19215 35.44 -38.56 74 52.64 37.69 5.01 59.9 150 57 P \
19215 29.74 -24.26 54 46.94 37.69 5.01 59.9 150 57 A \%
25620 40.19 -48.01 88.2 49.24 39.1 9.15 57.3 150 55 P \
25620 35.49 -32.71 68.2 44.54 39.1 9.15 57.3 150 55 A \%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C13 of C41
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5904.68 72.7 -15.5 88.2 59.31 35.09 13.15 | 34.85 216 350 P H
5923.24 60.92 -7.28 68.2 47.56 35.05 13.17 34.86 216 350 A H
* 5965 110.43 - - 97.05 35.06 13.2 34.88 216 350 P H
802.11ax | * 5965 103.06 - - 89.68 | 3506 | 132 | 3488 | 216 | 350 | A | H
HE40 H
Partial H
242/61 5914.92 81.82 -6.38 88.2 68.44 35.07 13.16 34.85 128 23 P \%
CHO3 5916.2 63.44 | -4.76 68.2 50.06 | 35.07 | 13.16 | 34.85 | 128 | 23 AV
5965MHz | « 5965 113.73 - - 10035 | 35.06 | 132 | 3488 | 128 | 23 | P | V
* 5965 106.19 - - 92.81 35.06 13.2 34.88 128 23 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl4 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5920.04 58.73 | -29.47 88.2 45.36 35.06 13.17 | 34.86 | 190 | 350 P H
5921.96 50.66 -17.54 68.2 37.29 35.06 13.17 34.86 190 350 A H
* 5985 108.59 - - 95.12 35.14 13.22 | 34.89 | 190 | 350 P H
* 5985 100.31 - - 86.84 35.14 13.22 | 34.89 | 190 | 350 A | H
802.11ax H
HES8O0 Full H
CH 07 5905.32 61.7 -26.5 88.2 48.31 35.09 13.15 34.85 152 24 P \%
5985MHz 5915.56 55.33 | -12.87 68.2 4195 | 3507 | 13.16 | 34.85 | 152 | 24 AV
* 5985 112.57 - - 99.1 35.14 13.22 34.89 152 24 P \%
* 5985 103.18 - - 89.71 35.14 13.22 34.89 152 24 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C15 0of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

7980 48.32 -39.88 88.2 53.56 35.84 16.54 57.62 100 24 P H

7980 4457 | -23.63 68.2 49.81 35.84 16.54 | 57.62 | 100 24 A | H

11970 47.43 -26.57 74 455 38.84 19.24 56.15 - - P H

17955 52.14 -21.86 74 42.28 41.53 23.45 55.12 100 0 P H

17955 43.81 -10.19 54 33.95 41.53 23.45 55.12 100 0 A H

23940 39.74 -34.26 74 51.82 38.56 7.42 58.06 150 44 P H

23940 36.11 -17.89 54 48.19 38.56 7.42 58.06 150 44 A H

H

H

H

802.11ax H
HES8O Full H
CH 07 7980 4556 |-42.64 88.2 50.8 35.84 16.54 | 57.62 | 183 0 P |V
5985MHz 7980 40.94 |-27.26| 68.2 46.18 | 35.84 | 16.54 | 57.62 | 183 0 AV
11970 46.37 -27.63 74 44.44 38.84 19.24 56.15 - - P Vv

17955 50.74 -23.26 74 40.88 41.53 23.45 55.12 100 0 P \Y,

17955 41.81 -12.19 54 31.95 41.53 23.45 55.12 100 0 A \%

23940 39.55 | -34.45 74 51.63 38.56 7.42 58.06 | 150 52 P |V

23940 35.33 -18.67 54 47.41 38.56 7.42 58.06 150 52 A \%

Vv

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number : C16 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
8300 49.06 -24.94 74 54.34 35.7 16.58 57.56 100 24 P H
8300 46.42 -7.58 54 51.7 35.7 16.58 57.56 100 24 A H
12450 46.23 -27.77 74 44.04 39.1 19.56 56.47 - - P H
18675 45.63 -28.37 74 63.18 375 4.72 59.77 150 68 P H
18675 37.09 -16.91 54 54.64 375 4.72 59.77 150 68 A H
24900 48.13 -40.07 88.2 58.12 39.1 8.39 57.48 150 47 P H
24900 46.72 -21.48 68.2 56.71 39.1 8.39 57.48 | 150 47 A | H
H
H
H
802.11ax H
HES8O Full H
CH 55 8300 4476 | -29.24 74 50.04 35.7 16.58 | 57.56 | 183 | 360 P |V
6225MHz 8300 4142 | -12.58 54 46.7 35.7 16.58 | 57.56 | 183 | 360 | A | V
12450 46.11 -27.89 74 43.92 39.1 19.56 56.47 - - P \Y,
18675 38.19 -35.81 74 55.74 37.5 4.72 59.77 100 7 P \Y,
18675 30.56 -23.44 54 48.11 375 4.72 59.77 100 7 A \%
24900 41.38 | -46.82 88.2 51.37 39.1 8.39 57.48 | 100 60 P \
24900 36.5 -31.7 68.2 46.49 39.1 8.39 57.48 100 60 A \%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C17 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
8513.3 48.34 -39.86 88.2 53.14 35.9 16.85 57.55 100 24 P H
8513.3 45.26 -22.94 68.2 50.06 35.9 16.85 | 57.55 | 100 24 A H
12770 46.34 -41.86 88.2 44.42 39.28 19.77 57.13 - - P H
19155 41.34 -32.66 74 58.48 37.78 4.98 59.9 150 51 P H
19155 34.49 -19.51 54 51.63 37.78 4.98 59.9 150 51 A H
25540 44.95 -43.25 88.2 54.2 38.98 9.07 57.3 150 48 P H
25540 42.42 -25.78 68.2 51.67 38.98 9.07 57.3 150 48 A H
H
H
H
802.11ax H
HES8O Full H
CH 87 8513.3 44.95 -43.25 88.2 49.75 35.9 16.85 | 57.55 | 183 | 360 P \Y
6385MHz 8513.3 4124 |-26.96| 68.2 46.04 35.9 16.85 | 5755 | 183 | 360 | A | V
12770 47.62 -40.58 88.2 45.7 39.28 19.77 57.13 - - P \Y,
19155 37.38 -36.62 74 54.52 37.78 4.98 59.9 150 59 P \
19155 30.14 -23.86 54 47.28 37.78 4.98 59.9 150 59 A \%
25540 40.99 -47.21 88.2 50.24 38.98 9.07 57.3 150 19 P \
25540 35.12 -33.08 68.2 44.37 38.98 9.07 57.3 150 19 A \%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C18 of C41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5879.72 74.41 -13.79 88.2 61.05 35.06 13.13 34.83 211 351 P H
5923.24 62.09 -6.11 68.2 48.73 35.05 13.17 34.86 211 351 A H
* 5985 109.52 - - 96.05 35.14 13.22 | 34.89 211 351 P H
802.11ax * 5985 100.71 - - 87.24 35.14 13.22 34.89 211 351 A H
HES0 H
Partial H
484/65 5925 82.47 -5.73 88.2 69.11 35.05 13.17 | 34.86 135 25 P \%
CH 07 5924.52 66.69 | -1.51 68.2 53.33 | 3505 | 13.17 | 34.86 | 135 | 25 AV
5985MHz | « 5985 110.39 - - 96.92 | 3514 | 1322 | 3489 | 135 | 25 | P | V
* 5985 103.59 - - 90.12 35.14 13.22 | 34.89 135 25 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C19 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5913 65.82 -22.38 88.2 52.44 35.07 13.16 | 3485 | 227 | 344 P H
5911.72 57.35 -10.85 68.2 43.96 35.08 13.16 34.85 227 344 A H
* 6025 106 - - 92.27 35.35 13.27 | 3489 | 227 | 344 P H
* 6025 98.32 - - 84.59 35.35 13.27 | 3489 | 227 | 344 A | H
802.11ax H
HE160 Full H
CH 15 5907.24 69.4 -18.8 88.2 56 35.09 13.16 | 34.85 | 119 8 P |V
6025MHz 5919.4 61.39 | -6.81 68.2 48.01 | 3506 | 13.17 | 34.85 | 119 8 AV
* 6025 110.43 - - 96.7 35.35 13.27 34.89 119 8 P \%
* 6025 100.83 - - 87.1 35.35 13.27 | 34.89 | 119 8 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C20 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

8033.3 47.67 -26.33 74 52.87 35.87 16.53 57.6 100 24 P H

8033.3 43.19 | -10.81 54 48.39 35.87 16.53 57.6 100 24 A | H

12050 45.87 -28.13 74 43.72 39 19.29 56.14 - - P H

18075 49.64 -24.36 74 67.35 375 4.4 59.61 150 82 P H

18075 39.36 -14.64 54 57.07 37.5 4.4 59.61 150 82 A H

24100 42.48 -45.72 88.2 53.99 38.9 7.55 57.96 150 47 P H

24100 38.98 |-29.22 68.2 50.49 38.9 7.55 57.96 | 150 47 A | H

H

H

H

802.11ax H
HE160 Full H
CH 15 8033.3 44 -30 74 49.2 35.87 16.53 57.6 183 0 P |V
6025MHz 8033.3 40.29 | -13.71 54 4549 | 3587 | 1653 | 57.6 | 183 0 AV
12050 45.98 -28.02 74 43.83 39 19.29 56.14 - - P Vv

18075 38.51 -35.49 74 56.22 37.5 4.4 59.61 150 12 P \%

18075 30.96 -23.04 54 48.67 375 4.4 59.61 150 12 A \%

24100 39.87 | -48.33 88.2 51.38 38.9 7.55 57.96 | 150 | 339 P |V

24100 36.22 -31.98 68.2 47.73 38.9 7.55 57.96 150 339 A \%

Vv

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number : C21 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
8246.6 48.73 -25.27 74 54.06 35.81 16.43 57.57 100 24 P H
8246.6 46.06 -7.94 54 51.39 35.81 16.43 57.57 100 24 A H
12370 45.43 -28.57 74 43.33 39 195 56.4 - - P H
18555 43.67 -30.33 74 61.14 37.59 4.66 59.72 150 61 P H
18555 33.72 -20.28 54 51.19 37.59 4.66 59.72 150 61 A H
24740 48.95 -39.25 88.2 59.29 39.04 8.23 57.61 150 47 P H
24740 47.08 -21.12 68.2 57.42 39.04 8.23 57.61 150 47 A H
H
H
H
802.11ax H
HE160 Full H
CH 47 8246.6 44.13 -29.87 74 49.46 35.81 16.43 57.57 183 360 P \%
6185MHz 8246.6 40.47 | -13.53 54 45.8 3581 | 16.43 | 5757 | 183 | 360 | A | V
12370 46.29 -27.71 74 44.19 39 195 56.4 - - P \Y,
18555 35.72 -38.28 74 53.19 37.59 4.66 59.72 | 150 8 P \
18555 28.35 -25.65 54 45.82 37.59 4.66 59.72 150 8 A \%
24740 41.06 -47.14 88.2 51.4 39.04 8.23 57.61 150 59 P \Y,
24740 37.44 -30.76 68.2 47.78 39.04 8.23 57.61 150 59 A \%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C22 of C41

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
8460 49.72 -24.28 74 54.49 35.9 16.86 57.53 100 24 P H
8460 46.33 -7.67 54 51.1 35.9 16.86 57.53 100 24 A H
12690 46.73 -27.27 74 44.76 39.2 19.72 56.95 - - P H
19035 40.14 -33.86 74 57.43 37.7 491 59.9 150 51 P H
19035 33.55 -20.45 54 50.84 37.7 491 59.9 150 51 A H
25370 44.56 -43.64 88.2 53.76 39.24 8.89 57.33 | 150 40 P H
25370 41.78 -26.42 68.2 50.98 39.24 8.89 57.33 | 150 40 A H
H
H
H
802.11ax H
HE160 Full H
CH 79 8460 46.85 -27.15 74 51.62 35.9 16.86 | 57.53 | 183 0 P \Y
6345MHz 8460 4329 |-10.71 54 48.06 35.9 16.86 | 57.53 | 183 0 AV
12690 46.75 -27.25 74 44.78 39.2 19.72 56.95 - - P \Y,
19035 35.86 -38.14 74 53.15 37.7 491 59.9 150 67 P \Y
19035 28.76 -25.24 54 46.05 37.7 491 59.9 150 67 A \%
25380 39.9 -48.3 88.2 49.06 39.26 8.9 57.32 | 150 57 P \Y
25380 34.51 -33.69 68.2 43.67 39.26 8.9 57.32 150 57 A \%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C23 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5898.28 79.04 -9.16 88.2 65.63 35.1 13.15 | 34.84 222 352 P H
5902.76 63 -5.2 68.2 49.61 35.09 13.15 34.85 222 352 A H
* 6025 103.68 - - 89.95 35.35 13.27 | 34.89 222 352 P H
802.11ax | * 6025 96.59 - - 82.86 | 3535 | 13.27 | 3489 | 222 | 352 | A | H
HE160 H
Partial H
996/67 5901.48 82.29 -5.91 88.2 68.88 35.1 13.15 | 34.84 126 21 P \%
CH 15 5900.84 66.96 | -1.24 68.2 53.55 35.1 13.15 | 34.84 | 126 | 21 AV
6025MHz | « 6025 108.99 - - 9526 | 3535 | 1327 | 3489 | 126 | 21 | P | V
* 6025 100.84 - - 87.11 35.35 13.27 34.89 126 21 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C24 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
8713.3 46.91 -41.29 88.2 51.94 35.83 17.06 | 57.92 100 26 P H
8713.3 4286 |-25.34 68.2 47.89 35.83 17.06 | 57.92 | 100 26 A | H
13070 50.16 -38.04 88.2 48.78 39.04 20 57.66 220 0 P H
13070 42.38 -25.82 68.2 41 39.04 20 57.66 220 0 A H
19605 40.6 -33.4 74 57.66 37.62 5.22 59.9 150 71 P | H
19605 31.41 -22.59 54 48.47 37.62 5.22 59.9 150 71 A H
26140 43.93 | -44.27 88.2 52.88 38.94 9.47 57.36 | 150 47 P | H
26140 40.94 -27.26 68.2 49.89 38.94 9.47 57.36 150 47 A H
H
H
H
802.11a
H
CH 117
8713.3 4464 |-43.56 88.2 49.67 35.83 17.06 | 57.92 | 253 | 347 P |V
6535MHz
8713.3 40.46 -27.74 68.2 45.49 35.83 17.06 | 57.92 253 347 A \%
13070 49.01 |-39.19 88.2 47.63 39.04 20 57.66 | 100 23 P |V
13070 40.89 |-27.31 68.2 39.51 39.04 20 57.66 | 100 23 AV
19605 35.46 -38.54 74 52.52 37.62 5.22 59.9 - - P \%
26140 37.94 -50.26 88.2 46.89 38.94 9.47 57.36 - - P \
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C25 0of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
8927.6 48.76 -39.44 88.2 53.96 36.04 17.08 | 58.32 100 18 P H
8927.6 4453 | -23.67 68.2 49.73 36.04 17.08 | 58.32 | 100 18 A | H
13390 52.16 -21.84 74 50.46 39.08 20.3 57.68 200 359 P H
13390 44.33 -9.67 54 42.63 39.08 20.3 57.68 200 359 A H
20085 36.77 |-37.23 74 53.65 37.56 5.48 59.92 - - P | H
26780 45.14 | -43.06 88.2 53.47 40.08 9.09 57.5 150 80 P | H
26780 41.89 |-26.31 68.2 50.22 40.08 9.09 57.5 150 80 A | H
H
H
H
H
802.11a
H
CH 149
8927.6 47.18 |-41.02 88.2 52.38 36.04 17.08 | 58.32 | 301 | 166 P |V
6695MHz
8927.6 40.96 | -27.24 68.2 46.16 36.04 17.08 | 5832 | 301 | 166 | A | V
13390 50.79 | -23.21 74 49.09 39.08 20.3 57.68 | 127 0 P |V
13390 43.21 -10.79 54 41.51 39.08 20.3 57.68 127 0 A \
20085 35.23 -38.77 74 52.11 37.56 5.48 59.92 - - P \%
26780 4356 |-44.64 88.2 51.89 40.08 9.09 57.5 150 | 320 P |V
26780 35.86 -32.34 68.2 44.19 40.08 9.09 57.5 150 320 A \%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number 1 C26 of C41

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
9166.4 48.64 -25.36 74 53.92 36.17 17.44 | 58.89 100 49 P H
9166.4 44.33 -9.67 54 49.61 36.17 17.44 | 58.89 100 49 A H
13750 55.07 -33.13 88.2 52.77 39.1 20.62 | 57.42 188 335 P H
13750 47 -21.2 68.2 44.7 39.1 20.62 | 57.42 188 335 A H
20625 48.11 -25.89 74 64.74 37.6 5.8 60.03 | 150 61 P H
20625 38.57 -15.43 54 55.2 37.6 5.8 60.03 | 150 61 A H
H
H
H
H
H
802.11a
H
CH 185
9166.4 46.39 -27.61 74 51.67 36.17 17.44 | 58.89 | 301 58 P \Y
6875MHz
9166.4 40.97 -13.03 54 46.25 36.17 17.44 | 58.89 | 301 58 A \%
13750 52 -36.2 88.2 49.7 39.1 20.62 | 57.42 | 299 0 P \Y
13750 44.3 -23.9 68.2 42 39.1 20.62 | 57.42 | 299 0 A \Y
20625 38.27 -35.73 74 54.9 37.6 5.8 60.03 | 150 354 P \%
20625 31.27 -22.73 54 47.9 37.6 5.8 60.03 | 150 354 A \
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number 1 C27 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

8713.3 48.28 -39.92 88.2 53.31 35.83 17.06 57.92 100 28 P H

8713.3 4429 | -23.91 68.2 49.32 35.83 17.06 | 57.92 | 100 28 A | H

13070 50.91 -37.29 88.2 49.53 39.04 20 57.66 220 0 P H

13070 42.99 -25.21 68.2 41.61 39.04 20 57.66 220 0 A H

19605 40.9 -33.1 74 57.96 37.62 5.22 59.9 150 73 P H

19605 32.02 | -21.98 54 49.08 37.62 5.22 59.9 150 73 A | H

26140 4412 | -44.08 88.2 53.07 38.94 9.47 57.36 | 150 48 P H

26140 41.14 -27.06 68.2 50.09 38.94 9.47 57.36 150 48 A H

H

H

802.11ax H

HE20 Full H

CH 117 8713.3 46.1 -42.1 88.2 51.13 35.83 17.06 57.92 250 346 P \%

6535MHz 8713.3 40.63 |-27.57| 68.2 4566 | 3583 | 17.06 | 57.92 | 250 | 346 | A | V

13070 49.15 -39.05 88.2 47.77 39.04 20 57.66 100 27 P Vv

13070 41.51 -26.69 68.2 40.13 39.04 20 57.66 100 27 A \Y,

19605 36.96 -37.04 74 54.02 37.62 5.22 59.9 - - P \%

26140 43.17 -45.03 88.2 52.12 38.94 9.47 57.36 150 52 P \Y,

26140 38.23 -29.97 68.2 47.18 38.94 9.47 57.36 150 52 A \%

Vv

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number : C28 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

8927.6 49.6 -38.6 88.2 54.8 36.04 17.08 58.32 108 17 P H

8927.6 4555 | -22.65 68.2 50.75 36.04 17.08 | 58.32 | 108 17 A | H

13390 51.61 -22.39 74 49.91 39.08 20.3 57.68 201 354 P H

13390 44.23 -9.77 54 42.53 39.08 20.3 57.68 201 354 A H

20085 36.99 |-37.01 74 53.87 37.56 5.48 59.92 - - P H

26780 44.17 -44.03 88.2 52.5 40.08 9.09 57.5 150 84 P H

26780 4099 | -27.21 68.2 49.32 40.08 9.09 57.5 150 84 A | H

H

H

H

802.11ax H

HE20 Full H

CH 149 8927.6 46.63 | -41.57 88.2 51.83 36.04 17.08 | 58.32 | 300 | 166 P |V

6695MHz 8927.6 40.85 |-27.35| 68.2 46.05 | 36.04 | 17.08 | 58.32 | 300 | 166 | A | V

13390 50.15 |-23.85 74 48.45 39.08 20.3 57.68 | 128 0 P \Y

13390 42.87 -11.13 54 41.17 39.08 20.3 57.68 128 0 A \Y,

20085 34.67 -39.33 74 51.55 37.56 5.48 59.92 - - P \%

26780 41.29 | -46.91 88.2 49.62 40.08 9.09 57.5 150 69 P \

26780 34.89 -33.31 68.2 43.22 40.08 9.09 57.5 150 69 A \%

Vv

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number : C29 of C41

FAX : 886-3-328-4978
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
9166.4 49.27 -24.73 74 54.55 36.17 17.44 58.89 100 47 P H
9166.4 45.17 -8.83 54 50.45 36.17 17.44 58.89 100 47 A H
13750 53.15 -35.05 88.2 50.85 39.1 20.62 57.42 198 355 P H
13750 45.16 -23.04 68.2 42.86 39.1 20.62 57.42 198 355 A H
20625 48.81 -25.19 74 65.44 37.6 5.8 60.03 | 150 89 P H
20625 38.19 -15.81 54 54.82 37.6 5.8 60.03 | 150 89 A H
27500 41.57 -46.63 88.2 50.81 39.7 8.66 57.6 150 72 P H
27500 37.9 -30.3 68.2 47.14 39.7 8.66 57.6 150 72 A H
H
H
802.11ax H
HE20 Full H
CH 185 9166.4 46.88 -27.12 74 52.16 36.17 17.44 58.89 300 54 P \%
6875MHz 9166.4 4231 | -11.69 54 4759 | 36.17 | 17.44 | 58.89 | 300 | 54 AV
13750 50.72 -37.48 88.2 48.42 39.1 20.62 57.42 296 0 P \Y,
13750 42.94 -25.26 68.2 40.64 39.1 20.62 57.42 296 0 A \Y,
20625 42.01 -31.99 74 58.64 37.6 5.8 60.03 150 0 P \%
20625 32.01 -21.99 54 48.64 37.6 5.8 60.03 | 150 0 A |V
27500 36.05 -52.15 88.2 45.29 39.7 8.66 57.6 P \%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C30 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13130 50.14 -38.06 88.2 48.71 39.04 20.06 57.67 221 0 P H
13130 4157 | -26.63 68.2 40.14 39.04 20.06 | 57.67 | 221 0 A | H
19695 37.1 -36.9 74 54.02 37.71 5.27 59.9 - - P H
26260 43.12 -45.08 88.2 51.98 39.14 9.4 57.4 150 48 P H
26260 4049 | -27.71 68.2 49.35 39.14 9.4 57.4 150 48 A | H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 13130 48.68 |-39.52 88.2 47.25 39.04 20.06 | 57.67 | 100 19 P |V
6565MHz 13130 41.1 -27.1 68.2 39.67 | 39.04 | 20.06 | 57.67 | 100 | 19 AV
19695 33.87 -40.13 74 50.79 37.71 5.27 59.9 - - P Vv
26260 43.64 -44.56 88.2 52.5 39.14 9.4 57.4 150 52 P \%
26260 39.01 -29.19 68.2 47.87 39.14 9.4 57.4 150 52 A \%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C31of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13370 51.27 -22.73 74 49.43 39.24 20.27 57.67 204 357 P H
13370 42.71 -11.29 54 40.87 39.24 20.27 57.67 204 357 A H
20055 35.07 -38.93 74 51.84 37.68 5.46 59.91 - - P H
26740 44.05 -44.15 88.2 52.08 40.36 9.11 57.5 150 79 P H
26740 40.8 -27.4 68.2 48.83 40.36 9.11 57.5 150 79 A | H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 147 13370 50.36 -23.64 74 48.52 39.24 20.27 57.67 129 0 P \%
6685MHz 13370 4152 | -12.48 54 39.68 | 39.24 | 20.27 | 57.67 | 129 0 AV
20055 34.52 -39.48 74 51.29 37.68 5.46 59.91 - - P \Y
26740 37.63 | -50.57 88.2 45.66 40.36 9.11 57.5 - - P \
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C320of C41

FAX : 886-3-328-4978
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13770 51.91 -36.29 88.2 49.64 39.02 20.64 57.39 203 356 P H
13770 43.24 | -24.96 68.2 40.97 39.02 20.64 | 5739 | 203 | 356 | A | H
20655 44.88 -29.12 74 61.48 37.62 5.81 60.03 150 78 P H
20655 35.27 -18.73 54 51.87 37.62 5.81 60.03 150 78 A H
27540 41.72 | -46.48 88.2 51.1 39.62 8.63 57.63 | 150 72 P | H
27540 37.33 | -30.87 68.2 46.71 39.62 8.63 57.63 | 150 72 A | H
H
H
H
H
802.11ax H
HEA40 Full H
CH 187 13770 50.34 | -37.86 88.2 48.07 39.02 20.64 | 57.39 | 300 0 P |V
6885MHz 13770 4221 |-2599| 682 39.94 | 39.02 | 20.64 | 57.39 | 300 0 AV
20655 37.65 |-36.35 74 54.25 37.62 5.81 60.03 - - P |V
27540 36.81 | -51.39 88.2 46.19 39.62 8.63 57.63 - - P |V
\%
\Y,
\%
\Y,
\%
\%
\%
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C33 0of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13250 48.57 -25.43 74 46.88 39.2 20.16 57.67 196 345 P H
13250 40.17 -13.83 54 38.48 39.2 20.16 | 57.67 | 196 | 345 A | H
19875 34.88 -39.12 74 51.82 37.6 5.36 59.9 - - P H
26500 42.94 -45.26 88.2 51.79 394 9.25 57.5 150 331 P H
26500 39.28 |-28.92 68.2 48.13 394 9.25 57.5 150 | 331 A | H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 135 13250 47.1 -26.9 74 45.41 39.2 20.16 57.67 - - P \%
6625MHz 19875 33.98 | -40.02 74 50.92 37.6 5.36 59.9 - - P |V
26500 37.79 |-50.41 88.2 46.64 39.4 9.25 57.5 - - P \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C34 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13410 48.35 -39.85 88.2 46.72 39 20.31 57.68 - - P H
20112 34.77 -39.23 74 51.69 37.5 55 59.92 - - P H
26820 44.74 -43.46 88.2 53.3 39.88 9.06 57.5 150 80 P H
26820 41.79 -26.41 68.2 50.35 39.88 9.06 57.5 150 80 A H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 151 13410 47.98 | -40.22 88.2 46.35 39 20.31 | 57.68 - - P |V
6705MHz 20115 35.43 | -38.57 74 52.35 375 5.5 59.92 - - P |V
26820 37.59 |-50.61 88.2 46.15 39.88 9.06 57.5 - - P \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C350f C41

FAX : 886-3-328-4978
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13730 50.29 -37.91 88.2 48.02 39.1 20.61 57.44 202 337 P H
13730 42.77 -25.43 68.2 40.5 39.1 20.61 | 57.44 | 202 | 337 A | H
20595 39.39 -34.61 74 56.06 37.57 5.78 60.02 150 88 P H
20595 32.71 -21.29 54 49.38 37.57 5.78 60.02 150 88 A H
27460 42.24 | -45.96 88.2 51.53 39.62 8.68 57.59 | 150 77 P H
27460 38.86 |-29.34 68.2 48.15 39.62 8.68 57.59 | 150 77 A | H
H
H
H
H
802.11ax H
HES8O Full H
CH 183 13730 48.67 -39.53 88.2 46.4 39.1 20.61 57.44 - - P \%
6865MHz 20595 35.46 | -38.54 74 52.13 | 37.57 5.78 | 60.02 - - P |V
27460 39.35 |-48.85 88.2 48.64 39.62 8.68 5759 | 150 | 314 P \%
27460 33.09 -35.11 68.2 42.38 39.62 8.68 5759 | 150 | 314 AV
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C36 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13330 48.04 -25.96 74 46.03 39.44 20.24 57.67 - - P H
19995 35.23 -38.77 74 51.84 37.86 5.43 59.9 - - P H
26660 41.83 -46.37 88.2 49.81 40.36 9.16 57.5 150 81 P H
26660 37.6 -30.6 68.2 45.58 40.36 9.16 57.5 150 81 A H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 46.78 -27.22 74 44.77 39.44 20.24 57.67 - - P \%
6665MHz 19995 33.69 | -40.31 74 50.3 37.86 5.43 59.9 - - P |V
26660 36.48 |-51.72 88.2 44.46 40.36 9.16 57.5 - - P \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number 1 C37 of C41

FAX : 886-3-328-4978
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HV)
13650 46.72 -41.48 88.2 44.81 38.9 20.53 57.52 - - P H
20475 36.51 -37.49 74 53.14 37.65 5.71 59.99 - - P
27300 40.44 -47.76 88.2 49.62 39.6 8.78 57.56 150 80 P
27300 35.94 -32.26 68.2 45.12 39.6 8.78 57.56 150 80 A
802.11ax
HE160 Full
CH 175 13650 46.09 -42.11 88.2 44.18 38.9 20.53 57.52 - - P
6825MHz 20475 35.27 |-38.73 74 51.9 37.65 571 | 59.99 - - P
27300 35.58 -52.62 88.2 44.76 39.6 8.78 57.56 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C38 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
90.21 30.33 |-13.17 43.5 43.76 14.68 1.8 29.91 - - P H
131.79 27.05 -16.45 43.5 37.32 17.45 2.14 29.86 - - P H
268.41 3445 | -11.55 46 42.18 19.08 3.01 29.82 - - P H
724.2 29.28 |-16.72 46 27.36 26.69 4.77 29.54 - - P H
867 32.36 -13.64 46 28.1 28.08 5.24 29.06 - - P H
954.5 33.58 |-12.42 46 27.39 29.42 5.41 28.64 - - P H
H
H
H
H
H

802.11ax
H

HEZ20 Full
L 30 30.44 -9.56 40 35.02 24.29 1.07 29.94 - - P \%
50.79 33.49 -6.51 40 47.89 14.14 1.38 29.92 - - P Vv
88.59 28.4 -15.1 43.5 42.04 14.48 1.79 29.91 - - P \%
766.9 30.62 -15.38 46 28.01 27.11 491 29.41 - - P \%
877.5 32.49 -13.51 46 27.96 28.27 5.25 28.99 - - P \Y,
958.7 32.85 -13.15 46 26.3 29.72 5.43 28.6 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C39 of C41
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C40 of C41
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(HIV)
802.11a 5925 55.45 |-3275| 88.2 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 88.2(dBuV/m)
=-32.75(dB)

For Average Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBuV/m)
2. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54 (dBpV/m) — 68.2(dBuV/m)
= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C41 of C41
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Appendix D. Radiated Spurious Emission Plots

Temperature : 23.5~26.5°C
Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 42.8~67.2%
TEL : 886-3-327-3456 Page Number : D1 of D49

FAX : 886-3-328-4978
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.- FR430824G

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11a CHO1 5955MHz
6+7 Horizontal Fundamental
oo
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m
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o
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o ) —
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TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 of D49
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: FR430824G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

6+7 Vertical Fundamental

1 (@BuVim)

Date: 2024.06-17 evel (dBuvim) Date: 2024.06.17
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100] 100
765 500 5000 Gio0. 200, 300, 25 00 2000, 3000 000, 5000, G000 7200
Froquency (M) Froquency (M)
3cHo7-HY <03cHo7-HY
Condition PEAK._BE(UNI)_GE 3m HF_ANT 00075962 VERTICAL Condition +PEAK(UNII)_GE 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW3000.000KHz SWT:AUto +RBW:1000.000KHz VBW3000.000KHz SWT:AUto
Peak
A (@Buvim) Date: 2024.06.17 A (6Buvim) Date: 2024.06-17
1300 1300
1200| 1200)
1100 1100
1000| 1000
50| 90|
80 a0
700) 704 v e

ol wl L UL
g Br— S N ES— — ,“lukfuu

400 W(MN

30| 300]

200) 200]

100] 100]

765 5900, 5000. 100, 5200, 300 sazs 000 2000, 300, 4000, 5000, 5000. 7200
Frequency (MHz) Frequency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE(UNII)_6E 3m HF_ANT_00075962 VERTICAL Condition + AVG(UNII)_5E 3m HF_ANT_00075962 VERTICAL
W:1000.000KHz VBW:1.000KHZ SWT:Auto

+RBW:1000.000KHz VEW:1.000KHZ SWT:AUto

Avg.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

6+7

Horizontal

Fundamental

A (@Buvim) Date: 2024.06-17

Avg.

o oot 20240647
00 -
100 P
100 o
900 900 PEAK(UNI5E
S W I
700 700
500 bbbl 50 e
400 400t
00 300
209 209
109 10d
% TN S~ 4 e o o0 % 5o 7
JET— reaventy i)
sie oxcHorr sie oscHory
Condtion EAK_BEUNI_6E3m HE_ANT, 00075962 HORIZONTAL Gonditon{ PEAKUNI6E 3m HE_ANT._ 00075062 HORZONTAL
REWEL000.00K VW53 00K WAk RBW1000 e VRS0 00K e WA
Peak
o 20240547 N oot 20240647
1300 1509
100 P
1 o
1000] /\ Vo 1000]
%01 %0d
o f m
100 700 wsunse
/ o1 [ e
50.0( T / 50.0| JL
a0.0f———= 00| E———S
300 Jnawf/
200 204
101 10d
% W EE W mm e s T o0 o0 o0 50 7
Treaney ) recooney )
sie oxcHor sie oscHory
Condltion £ AVG, BEUNI)_6E3m HE_ANT. 00075962 HORIZONTAL Conditon
RBWEA00 00Kt VEWLE 008 WTAuto

+ AVG(UNII)_GE 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VEW:0.300KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

6+7

Vertical

Fundamental

st 0240617 J— bates 024.0617
1309 1300
1200 1200
09 o
1000 A 1000
s0d w0 peaxn se
S EiE el mE——
700 ).ww 700
s ey 00
500) A o ot s0.0) WWMWW‘MMW"M
400 400 sk
%00 200
200 200
100 100
26 EON D S5 S0, Eoa oo 300 D o £ a0
Freauency (i) Froduoncy (i)
oscHoze oscro7ny
Condition +PEAK_BE(UNI)_GE 3m HF_ANT_00075962 VERTICAL Condtin PEAK(UNII_GE3m HF_ANT 00075562 VRTICAL
RBUL1000.000KHz VBW:3000.000KH: SWTAuto RBUE1000.000K VBW:3000.000KH SWTAUto
Peak
bates 0240617 J By bates 0240617
1300 1300
1200 1200
10| o)
100.0} /\/ 100.0}
%00 s0d
o 500
7 709 v e

o val o0

400 pre—

30| sngferme T

200) 200]

100] 100]

825 5850, ED 5890, 5910, 5930, 5050, 59065 000 2000, 300, 4000, 5000, 5000. 7200
Frequency (MHz) Frequency (MHz)

site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE(UNII)_6E 3m HF_ANT_00075962 VERTICAL Condition + AVG(UNII)_5E 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHz VBW:0.300KHZ SWT:Auto +RBW:1000.000KHz VEW:0.300KHz SWT:AUt

Avg.

TEL : 886-3-327-3456

Page Number
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

- oot 20240847 ot awavm) e 20240817
100 1500
1200 1200 :
109 o)
1009 1000
s w0 —
5
B e L e e e
7 ﬂ!‘ 700
oud A o0
I
PR TN T (\‘M JM lﬂ/ | i i
500 e b i
400 Py E——_
300 300
204 209
109 109
% E ] T N T ) o o 5o o 7
Freaueney e reduencs )
ste oscHor sy sie oscHory
Comdion - PEAK_BE(UNI) 6E 3m HE ANT 00075962 HORIZONTAL Conition - EAK(UNI_6E 3m HF_ANT 00075962 HORIZONTAL
RBME000 000K VBW3000.000KH WA RBI11000 500k VB30 000Kz T
— e 20240847 ot dwavm) e 20240847
1300 1300
1200 1200
o) o)
1000 1000
%09 %0
s \ w00
iy 700 v ot
= i {F el e
50.0( 3 50.0(
I S — v e —
o and I N
o —
oo ot
204 209
100 109
3 W Em W mm s oo 70 o o o0 o 7
recuency ) reduency )
site oscro7y sie oscror v
Condition | AVG BE(UNI 6E3m HE_ ANT 00075962 HORIZONTAL Condion | AVG(UNI) GE 3m HE_ANT 00075562 HORIZONTAL
W00 000K VBWHE 3000z SWTAuto RBULH1000 300K VLD 300K WA

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 5955MHz

6+7

Vertical

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.300KHz SWT:AUt

A (@Buvim) Date: 2024.06.17 ovel (Buvim) Date: 2024.06-17
1300 1300
1200 1200
1100 " o)
1000 1000
‘ o 5 2 £
700 700
by Undli
509 mwmw}’ 500 e L
109 A0
309 304
200 200
109 100
25 5850 ED 5690, ED ED 50, 5965 000 2000, 3000 000, 5000, 5000 7200
Froquency (Wiz) Froquency (M)
site +03CHO7-HY site +03CHO7-HY
Condition PEAK_BE(UNI)_GE 3m H_ANT 00075962 VERTICAL Condition + PEAK(UNII_GE 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:AUto +RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto
Peak
A @Buvim) Date: 2024.06-17 A @Buvim) Date: 2024.06-17
1300 1300
1200 1200
10| o
- \;
- A
800 w0
700 / 700 VG e
s0q W w1 H j
s0.0) /,M/J A"\;r\ s0.0f
L S i — 40 IR B S S
300 S
200 200
100 100
525 5850, ED 5690, ED £ S50, 5965 000 2000, ED 000, 5000, 5000 7200
Frequency (H) Frequency (M)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE(UNI)_E 3m HF_ANT 00075962 VERTICAL Condit + AVG(UNII_GE 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VEW:0.300KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No.

: FR430824G

Band 5 5925~6425MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 5965MHz

6+7

Horizontal

Fundamental

Peak

i

5000. 5200,

5100,
Frequency (MHz)

+ PEAK_BE(UNII)_6E 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim) Date: 20240617

PEAK(UNI,E

o A | e |

MWWWJ e
P

Avg.

5000,

100, 5200,
Frequency (MHz)

£ AVG_BE(UNII)_6 3m HE_ANT_00075962 HORIZONTAL
BW:1000.000KHz VEW:1.000KHz SWT:Auto

R
bo 1 | e
400 T
JHGM

£ AVG(UNII)_GE 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VEW:1.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824G

) @Bovim) oate: 20240617 ovel (dBuim) Date: 20240617
1300 1300
1200 1200
100 100
o0 [
00—} 90.0| PPEAK(UNII).|6E
I el I R
109 700
600/ 60.0| J
0.0 gl Ao ottt s 500 MWWWWWM Mrssoqehetustsd
400 100 gyt
209 200
200 20
100 10
7o ED G000, oo, 00, ws o0 7000, D 000, 5000, ED 20
roquency (W) roquency (i)
oaco7 Y soacHor Y
Condition  PEAK_BE(UNI_GE 3m HE_ANT_00075962 VERTICAL Conditon  PEAK(UNI)_GE 3m HF_ANT_00075562 VERTICAL
 RBWEL00D.000KHz VBW3000.000KHE SWTAUto RBWE1000.000KH VBW:3000.000KHz SWTAUL
) @Bovim) Date: 20240617 A @guvm) Date: 20240617
1300 1300
1200 1200
o) o)
1004 1004
a0l 504
a0 504l |
gt I 709 I avownse
a0 o0l |
sua) - s0q
| A S DU FS— | NS
40.0( ——— 40.0| p——
300 30.0f e
200 200
100 104
7o T ED G100, w00, 0 s o6 7000, D 000, 5000, ED 7200
roquency (z) roquency (z)
site oacHorHY sie soacHorHy
Conditon £ AVG_BE(UNI)_GE 3m HE_ANT_00075562 VERTICAL Conditon { AVG(UNI)_GE 3m HE_ANT_00075562 VERTICAL
 RBWE1000.000KHz VWL 00OKH2 SWT:AUto  RBVIS1000.000KHz VW1, 000KH2 SWTAUt

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 2024.06-17

el (dBuVim) Date: 20240617
1300) 1300

1200) 1200

1100)

10.0| .

1000 N o0
i /I WW e

WWJWMWWWMWMWNW oy o —~— W.J Wttt

400 200 a2
s s
s aq
s s
e e w2 I S ;
et e
e J— e J—
o s At o2 voRzONTAL P o A —
v P e R A
Peak
oo P ourm R
s0q o
2oq o
od wod
o wod
o "
o "

) 700] AvG(uNI o€

. I | B

[ N—
400 e S

300] S0

200 200)

100] 100]

765 5900, 5000, 100, 5200, 5300, 5425 000 2000, 300, 4000, 5000, 5000, 7
Frequency (MHz) Frequency (MHz)
site £03CHO7-HY site £03CHO7-HY
Condition £ AVG_BE(UNII)_6 3m HE_ANT_00075962 HORIZONTAL Condition £ AVG(UNII)_GE 3m HE_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VEW:1.000KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7

Vertical

Fundamental

1 (@BuVim) Date: 2024-06-17

Avg.

p—— vate 2024.06.17
130 1300
1200 1200
100 10
1000 100 |
904 a0 [—
] oo T E—H—]
700 700
60.0| h 60.0f
500 MMWWWMMMJMWMWM»» 5n.nM vt
100 400
200 s00)
200 200)
100 100
o5 ED oo, oo, E s oo 700 e 000, £ oo Ta0
Froquency (M) Froquoncy ()
sie ascroTHY sie aacro7HY
Conditon PEAK_BE(UNI)_GE 3m HF_ANT_00075962 VERTICAL Conditon PEAKUNII_GE 3 HF_ANT_00075362 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTAUto RW:100.000KHz VBW:300.000KHz SWT:AUto
Peak
J By Date 20240617 J aBvm) vate 20240617
1300) 1300
1200 1200
109 10
1000) 100
s0a) s0q)
a00) w00
700 700 Ao e
600 w1 H /
ao . —
400 ““WMNV B 400 - H;VM“"—F‘J'H
300 !n.oM
200 200
100 100
o5 e Saoo oo, w00 w00 s oo 7000 E Tooo. £ Saoo Ta0
Frouency ) Frouoncy )
site ascro7HY sie aaco7Hy
Conditi  AVG_BE(UNI)_6E 3m HF_ANT_00075962 VERTICAL Condti  AVGUNI_6E 3 HE_ANT_00075362 VERTICAL
RWAI000.000KHz VBW-1.000RHZ SWTAU0 RW:100.000KH VEW:1.000KHz SWTAUD

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

) (@Buvimy Date: 20240647 e aBovim) Dates 20240617
1300 1300
1200 1200
1100 1100 1
104 Aty 0
900 500 |
o [t || e |
700 704
1
500 g, 604 |
500 puepmiabeal A T RSP SRY VI WS Y | 500] WWWMWM/‘ LSRRT—_
100 Y, PE——
300 200
200 209
100 100
765 ED D w00 w200, 0. sz 00 70, D 000, ED D 7
Frequency (W) Frequency (WHz)
Site 03cHO7-HY site <030H07-HY
Conditon  PEAK_BE(UNI)_6E 3m HF_ANT_00075562 HORIZONTAL Condition  PEAK(UNI)_6E 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000,000KHz VB:3000.000K Hz SWTiAuto  RBW:1000,000KHz VBW:3000.000KHz SWT:Auto
) @Buvimy Date: 20240647 e Dates 2024.06.17
1300 1300
1200 1200
110 100
1000 1000
A
900 WV\M 00|
800 504
700) 709 avowun s
60q wd L[] —HH—
Vi, g
0w [ S S S—— 9 SN B | | se—
400 400 S N
300 sogpmermmne T
200 209
100 109
765 ED w000, 500, 200 w0 w25 00 70, ED 000, £ w000, 7
Freauency (WHz) Frequency (WH:)
site 03CH07-HY site <030H07-HY
Condition £ AVG_BE(UNI)_6E 3m HE_ANT_00075562 HORIZONTAL Condition < AVG(UNI)_6E 3 HF_ANT_00075562 HORIZONTAL
REWA1000,000KHz VBW:2.000KHz SWTiAuto RBW:1000,000KHz VBW:2.000KHz SWTiAuto

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR430824G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CHO7 5985MHz

6+7

Vertical

Fundamental

Peak

Date: 2024-06-17

‘WMWJMWMAWWM

100, 300, 425
Froquency (MHz)

+PEAK_BE(UNII)_GE 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

evel (@Buvim)

Date: 2024.06-17

T

I peaxum e

H

2000, 300, 4000,
Frequency (MiHz)
+03CHO7-HY

+ PEAK(UNII)_GE 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:3000.000KHz SWT:AUt0

5000, E 7200

Avg.

Date: 20240617

0.
Frequency (MHz)

5200, 300 sazs

+AVG_BE(UNI)_GE 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KH2 VBW:2.000KHz SWTAUto

Date: 2024-06-17

A
: AWAMV_J/ N ——

oferre T

| \ AvG(uNI 6

2000, 300,

4000,
Frequency (MHz)

+03CHO7-HY
+ AVG(UNII)_GE 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:2.000KH? SWT:Auto

5000, E 7200

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 2024.06-17

el (dBuVim) Date: 20240617

0| 4

i WW T
it LT ST ——. ZZﬁZ L e

et
40. OW o

5300, 5000.

5100, 200, 300, 6425 000 2000, 3000 4000, 5000. 5000, 7
Frequency (MHz) Frequency (MH2)

site 03CHO7-HY

Condition + PEAK_BE(UNII)_6E 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site £03CHO7-HY
Condition £ PEAK(UNII)_6E 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 20240647

i

709 | avowun]se

I A S Wy

\
w
ey ) ety )
P AW Rowa0onTootns VEws o0 St

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7 Vertical Fundamental

1 @BuVim) Date: 2024-06-17 evel (@Buvim) Date: 2024.06-17
1300) 1300

1200) 1200

1104

904 | peaqumn]se

ZZMWWMMM — o | = |t / R'Www

s00) 509 AT
400 P Tt
300 300
200 200
100 109
7o ED w000 w00 0 w2 00 7000, T 000 £ E 20
roquency (W) roquency (i)
site 0acho7-Hy site <030H07-HY
Conditon  PEAK_BE(UNI)_GE 3m HF_ANT_00075562 VERTICAL Condition  PEAK(UNI)_GE 3m HF_ANT_00075562 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VBW:3000.000K Hz SWT:AUto
Peak
) @suvim) Date: 20240617 ) @Buvimy Date: 2024.06.17
1300 1200
1200 1200
oy 0]
1000 1000
od o | -

o b
e SEIT RIS SR I

| T
30| 300]
200) 200]
100] 100]
765 5900, 5000. 100, 5200, 300 sazs 000 2000, 300, 4000, 5000, E 7200
Frequency (MHz) Frequency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE(UNII)_6E 3m HF_ANT_00075962 VERTICAL Condition + AVG(UNII)_5E 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto +RBW:1000.000KHz VEW:1.000KHZ SWT:AUto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

6+7

Horizontal

Fundamental

A (@Buvim) Date: 2024.06-17

Avg.

BW:1000.000KHz VEW:2.000KHz SWT:AL

o aBavim) Dates 20240617
1300 1300
1200 1200
1100 1100 .
1000) ‘/WWV"V m 1000
a0 till i s P
S I
700 . s 704 |
o) f Vel “WLA/\AW; w0 +
soof Y LPIRPRO 500 e et sente
40,0 Annwww"’
300 200
200 209
100 100
765 ED D w00 w200, 0. sz 00 70, D 000, ED w00, 7
Frequency (W) Frequency (WHz)
Site 03cHO7-HY site <030H07-HY
Conditi  PEAK_BE(UNI)_6E 3m HF_ANT_00075562 HORIZONTAL Condition  PEAK(UNI)_6E 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000,000KHz VB:3000.000K Hz SWTiAuto  RBW:1000,000KHz VBW:3000.000KHz SWT:Auto
) @Buvimy Date: 20240647 e Dates 2024.06.17
1300 1300
1200 1200
110 100
1000 1000
%00 AV g s0d
500 504
8 70,0/ \ﬁ AVGUNI_GE
< ‘ oS
et AT /
snaf VY 500
0 TS S—— SR e |
400 400
-
30,0/ 30,97
200 209
100 109
765 ED w000, 0 200 w0 w25 00 70, ED 000, £ w000, 7
Frequency (MHi) Frequency (WH:)
site 03CH07-HY site <030H07-HY
Condit £ AVG_BE(UNI)_6E 3m HE_ANT_00075562 HORIZONTAL Condition
o

+ AVG(UNII)_GE 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VEW:2.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

6+7 Vertical Fundamental

1 @BuVim)

Date: 2024-06-17 evel (@Buvim) Date: 2024.06-17
1300) 1300

1200) 1200

1104 10|

1000)

pEAKUNI 6E
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JW ; BN il e o —— "L\w
=i Ll e~ z:_: o o
40.0) feartnantt i

400
09 s00)
00 200
100 100
7o ETD a0, o0 B 0. s o0 7000, E 000, e @ 70
Froauency () frequency (M)
sie cachor-y site saacror-#y
Conditon PEAK_DE(UNI)_GE 3m HF_ANT_ 00075962 VERTICAL Condiion  PEAK(UNI_GE 3m HF_ANT_ 00075562 VERTICAL
RBWEI000.000KHz VEW:3000.000KHz SWT:AUD REWEI00.000KHz VBW:3000.000KHz SWT:AUto
) aBaim) Date: 2028.06:47 ) aBuvimy Date: 2028.06:47
1200) 1200
1200) 1200
100 100
1000 1000)
d Vv wd
a00) s0q) 1
700 700 UL avon se
T
P L w1 N
T VT
s WA 9 ——
400 e N R
200 200
200) 200
100 100
7o e o 100, 00 w00 s o0 7000, E 000, T w a0
froquency (Wi froquency (Mi)
ste scacror-uy site saacro7-uy
Condition AVG_BE(UNI)_6E 3m HF_ANT_00075962 VERTICAL Conition  AVG(UNI)_6E 3m HE_ANT_00075562 VERTICAL
ROWEI000.000K¢Hz VBW:2.000KHz SWTAUD

+ RBW:1000.000KHz VEW:2.000KHZ SWT:AUtD

Avg.

TEL : 886-3-327-3456
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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Emission below 1GHz
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Appendix E. Duty Cycle Plots

Duty

Antenna Band Cycle(%)

T(us) 1/T(kHz) |[VBW Setting

6+7 802.11a 85.87 1720 0.58 1kHz

6+7 6GHz 802.11ax HE20 Full RU 85.88 3740 0.27 300Hz

6+7 6GHz 802.11ax HE20 106 RU 90.17 4770 0.21 300Hz

6+7 6GHz 802.11ax HE40 Full RU 85.84 1903 0.53 1kHz

6+7 6GHz 802.11ax HE40 242 RU 85.84 2727 0.37 1kHz

6+7 6GHz 802.11ax HES8O Full RU 85.69 938.3 1.07 2kHz

6+7 6GHz 802.11ax HE80 484 RU 85.59 1402 0.71 1kHz

6+7 6GHz 802.11ax HE160 Full RU 85.91 555 1.80 2kHz

6+7 6GHz 802.11ax HE160 996 RU 85.91 1360 0.74 1kHz

MIMO <Ant. 6+7>
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SPORTON LAB.
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6GHz 802.11ax HE80 484 RU 6GHz 802.11ax HE160 Full RU
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